Y ENEPIan CIA/. [EBLACK&VEATCH

rr- Region of Peel
worklng with you
Schedule C Municipal Class Environmental Assessment

Clarkson Water Resource
Recovery Facility

Volume 0: Executive Summary

For Public Review

May 2023

Prepared by: GM BluePlan Engineering

Contact Person: Laurie Boyce, M.A. — Senior Project Manager
E: laurie.boyce@gmblueplan.ca

Royal Centre, 3300 Highway No. 7

Suite 402, Vaughan, Ontario, L4K 4M3

P: 416 703 0667



mailto:laurie.boyce@gmblueplan.ca

@ EEEPIaN CIAM/.* EBLACK&VEATCH Clarkson WRRF EA - Executive Summary

GMBP File No. 719051

May 2023

Contents

E.O EXECULIVE SUMIMIAIY oo e e e e e e e e e e e s e e e e e s e e e e e e esaseeeeas 2
E.1 TadgoTe [¥To1 4T} o WA O TP U PP UURTOURROPRTN 2
[...]
o Offers opportunities to improve energy recovery and reuse at both WRRFs;
e Allows for beneficial land use of biosolids, as well as new markets for incinerator ash; and,

e Allows phasing of construction at both the G.E. Booth WRRF and the Clarkson WRRF to minimize
cash flow implications.

The Region’s preferred overall solution involves flow diversion, expansions at both WRRFs, treatment of
biosolids at each plant independently, and a new outfall at the G.E. Booth WRRF. With respect to the
Clarkson WRRF, the solution includes:

e Flow diversion of average day flows of 80 MLD when the East-to-West Diversion Trunk Sewer
becomes operational in 2026, and an additional 70 MLD by the year 2031; for a total of 150 MLD
of flow diversion from the G.E Booth catchment to the Clarkson WRRF, as shown on Figure E-3.

e Expand the Clarkson WRRF from a rated flow capacity of 350 MLD to 500 MLD by the year 2029.

e Stop trucking digested and dewatered biosolids from the Clarkson WRRF to the G.E. Booth WRRF
for incineration and develop long-term plans for treating and managing biosolids at the Clarkson
WRRF.

Executive Summary 11



n CIM EZ BLACK & VEATCH Clarkson WRRF EA - Executive Summary

GMBP File No. 719051

May 2023

800

700

600 Expand Clarkson-from

350 to 500 MLD
Approved Capacity
5500 T 1]
|
= VU POUUPOTIPVRUSUUOUIYY FPROUOPUOTIUOIN | VTV S -
g I
5400 i
T Approved Capacity
)
[=] o, p )
%300 90% of Approved Capacity +150 MLD
bt diversion
S
<200 ¥80 MLD
diversion
100
2016 2021 2026 2031 2036 2041 2046 2051
Year

Figure E-3: Preferred Solution: Diversion and Expansion Approach for the Clarkson WRRF

The overall preferred solution is illustrated on Figure E-4. Section E-4 describes the treatment
technologies and design concepts for expanding the Clarkson WRRF from 350 MLD to 500 MLD,
including the requirements for solids treatment and management of biosolids. A separate Class EA is
being undertaken to assess treatment technologies and design concepts for expanding the G.E. Booth

WRRF from 518 MLD to 550 MLD, as well as the design concepts and construction techniques for
constructing a new outfall.

Executive Summary 12



@

=0EPlan CIAA/* I BLACK&VEATCH

ENGINEERING

Alternative Solution 3

Expand G.E. Booth WRRF to 550 MLD, Expand Clarkson WRRF to 500 MLD, Treat Biosolids at Each Site and New Outfall at G.E. Booth WRRF

Clarkson WRRF

G.E. Booth WRRF

Clarkson WRRF EA - Executive Summary
GMBP File No. 719051
May 2023

I" Region of Peel
F working with you

b 4
o=

( Wastewater

o] Expand from 350 MLD to 500 MLD

e

e ——

ds
Expansion

(Biusolids )

Q Provide treatment of biosolids

=

O Beneficial land use of biosolids products

. ]

(Outfa"/ Peak Flow Management )

Q No change

Expansion Scheduling:

Upgrade by 2029

( Wastewater )

o Expand from 518 MLD to 550 MLD

(Biosull’ds ) ‘

© Maintain existing incinerators; manage
sludge in excess of the incinerator

Wastewater
capacity

(Liquid
Expansion)

( Outfall / Peak Flow Management )

O Naw outfall

Wastewater
- {Liguid
Expansion)
-

Expansion Scheduling:

Upgrade by 2041

East-to-West Diversion Requirements

Divert 80 MLD (ADF) in 2026
Divert 150 MLD (ADF) by 2031

Figure E-4: Preferred Regional Solution

; Wastewater
(Liguid
Expansion)

Biosolids
Expansion

Executive Summary

13



Clarkson WRRF EA - Executive Summary

@ -Plan CIM EZ BLACK & VEATCH GMBP File No. 719051
May 2023

E.4  Alternative Treatment and Design Concepts for the Clarkson WRRF

Phase 3 of this Class EA process examined alternative
treatment technologies and design concepts for the
Clarkson WRRF. The wastewater (liquid) treatment, sludge What technologies should be used to treat
treatment, and biosolids management were assessed wastewater (liquid and solids components)?
separately, and an overall preferred conceptual design for
the Clarkson WRRF was developed.

Questions Answered During Phase 3

How should biosolids be managed?

What is the preferred design concept to expand

The process for evaluating treatment and design concepts the Clarkson WRRF? (i.e., How should the site
was similar to the evaluation approach used in Phase 2 look?)

with the first step being the screening of a long list of What measures should be put in place to control
treatment technologies based on “must have” criteria. impacts to the natural, social, and cultural
These screening criteria are identified in Table E-2. environments, and protect the community?

Alternative design concepts were then developed based on

the short list of technologies and assessed using a multi-criteria evaluation approach. Evaluation criteria
are similar to those used in Phase 2 but revised to reflect the more detailed evaluation required for
Phase 3. Site specific environmental investigations, including a natural feature assessment,
archaeological assessment, receiving water impact analysis, land use review, and greenhouse gas (GHG)
emission analysis were undertaken to support the evaluation. VE input was also instrumental in
assessing the alternatives and establishing the preferred design concept. Alternative design concepts
were also reviewed against the key objectives developed earlier in the study (refer to Table E-1) to
ensure alignment with the Region’s priorities. Finally, a preferred overall conceptual design to expand
the Clarkson WRRF from 350 MLD to 500 MLD was developed, complete with a description of costs,
schedule, measures to mitigate impacts and reduce risks, and permit and approval requirements.

Table E-2: Phase 3 Screening Criteria

Screening Criteria Description

The technology must have been in use for long enough that most of its
initial operational issues and inherent problems have been removed or
reduced by further development. The technology must be robust,
reliable, and have a successful track record.

Maturity of Technology

The technology must be able to serve facilities the size of the Clarkson
WRRF. The technology must have a successful operating history at
facilities of similar size or larger.

Proven Application at Large
WRRFs

The technology must be compatible with the existing treatment
processes at the WRRF, consider existing infrastructure investments,
and be constructible given existing site conditions. For biosolids, it must
also complement the end use alternatives and markets that have been
identified for the Region of Peel.

Compatibility with Existing
and Future Processes

The technology must offer opportunities for energy efficiency, GHG
emission mitigation, reduction in chemical inputs, or potential for
resource recovery to help support the Region’s Energy Management
and GHG Reduction Goals.

Compatibility with Region
Energy Management and
GHG Reduction Goals

Executive Summary 14



Clarkson WRRF EA - Executive Summary
GMBP File No. 719051
May 2023

Y [EREPIan CIAM/* B2 BLACK&VEATCH

Screening Criteria

Description

Ability to Implement within
Required Schedule

Capacity expansion of the Clarkson WRRF is required by 2029 to
accommodate projected wastewater flows. This criterion assesses the

ability of a technology to be implemented within this schedule.

E.4.1 Wastewater Treatment

A Receiving Water Impact Assessment (RWIA) was undertaken to define the effluent limits and
treatment objectives for the Clarkson WRRF when its’ capacity is expanded to 500 MLD. Based on the
results of the RWIA and discussions with the MECP, proposed effluent limits and objectives were
established, and are presented in Table E-3.

Table E-3: Summary of Proposed Effluent Limits and Objectives for the Clarkson WRRF Expansion

Parameter Existing ECA Proposed Future Conditions
Effluent Limits
CBOD5
(Carbonaceous biochemical oxygen demand) 25 mg/L 25 mg/L
TSS
(total suspended solids) 25 mg/L 25 mg/L
13.2 mg/L (May 1 - June 15) | 13.2 mg/L (May 1 - June 15)
TAN 10.5 mg/L (Jun 16 -Sep 15) | 10.5 mg/L (Jun 16 - Sep 15)
(total ammonia nitrogen) 13.2 mg/L (Sept 16 - Oct 31) | 13.2 mg/L (Sept 16 - Oct 31)
24.7 mg/L (Nov 1 - Apr 30) 24.7 mg/L (Nov 1 - Apr 30)
TP
(total phosphorus) 1.0 mg/L 0.70 mg/L
E. Coli 200 organisms per 100 mL 200 organisms per 100 mL
TCR
(total chlorine residual) 0.01 mg/L S i
H 6.0 to 9.5, inclusive, at all 6.0 to 9.5, inclusive, at all
P times times
Effluent Objectives
cBODs 15 mg/L 15 mg/L
TSS 15 mg/L 15 mg/L
TAN 6.6 mg/L (May 1 - Oct 31) 6.6 mg/L (May 1 - Oct 31)
13.2 mg/L (Nov 1 - Apr 30) 13.2 mg/L (Nov 1 - Apr 30)
TP 0.80 mg/L 0.60 mg/L
E. Coli 150 organisms per 100 mL 150 organisms per 100 mL
TCR 0 mg/L 0 mg/L
H 6.0 to 9.5, inclusive, at all 6.0 to 9.5, inclusive, at all
P times times

The proposed effluent limits and objectives were used to define alternative treatment technologies and
design concepts, and the development of the preferred design concept.

Executive Summary




Clarkson WRRF EA - Executive Summary

@ -Plan CIM EZ BLACK & VEATCH GMBP File No. 719051
May 2023

E.4.1.1 Long List of Wastewater Treatment Technologies

Long lists of alternative wastewater treatment technologies for secondary treatment and disinfection
processes at the Clarkson WRRF were identified and reviewed against the Phase 3 screening criteria
described in Table E-2. Preliminary and primary treatment processes were assumed to be common
elements for all alternatives.

Based on the screening process, the following disinfection technologies were short listed:

1. Chlorination/Dechlorination: This technology involves expanding the disinfection facilities at
the Clarkson WRRF using chlorination and dechlorination. This disinfection approach is
already integrated into the existing outfall which will continue to service the 500 MLD
Clarkson WRRF.

2. Ultraviolet (UV): This technology involves expanding the disinfection facilities at the
Clarkson WRRF to include a new facility to house UV channels and power equipment for UV
disinfection. The secondary effluent would be diverted to the new UV facility before
discharging to the outfall.

Based on the screening process, the following secondary treatment technologies were short-listed:

1. Conventional Activated Sludge (CAS) Process: This is the existing process used at the
Clarkson WRRF.

2. CAS Process Optimized with Chemically Enhanced Primary Treatment (CEPT): The CAS
process with CEPT includes the same processes as those described for CAS but with the
addition of metal salts and polymer upstream of primary treatment. The CEPT process can
achieve higher removal rates of Total Suspended Solids (TSS) and BODs than CAS alone.

3. Biological Nutrient Removal (BNR) Process: BNR processes are modifications of the existing
activated sludge process that incorporate anoxic and/or anaerobic zones to provide
enhanced nitrogen and phosphorus removal. Many BNR variants have been developed,
representing a wide range of nutrient removal capabilities. The BNR process has the ability
to reduce chemical usage, energy use, and sludge production (i.e., smaller biosolids
management facilities).

The proposed effluent limits and objectives can be reliably met through secondary treatment, so
consideration of tertiary filtration technologies was not necessary.

E.4.1.2 Short List of Wastewater Design Concepts

Based on the detailed evaluation of the short listed disinfection technologies, the preferred approach is
to continue operating with chlorination/dechlorination. Since chlorination/dechlorination is already
integrated into the existing outfall, little modification to the facility is expected other than increasing the
dose proportionally to the flow capacity. Changing to a UV system would require the construction of a
UV facility at significantly higher capital costs.

Three (3) wastewater design concepts were developed based on the short listed secondary treatment
technologies with preliminary treatment, primary treatment, and disinfection using
chlorination/dechlorination common to all design concepts.

Executive Summary 16



Clarkson WRRF EA - Executive Summary

@ -Plan CIM EZ BLACK & VEATCH GMBP File No. 719051
May 2023

When assessed in detail, there were minimal differences in the scoring among all three (3) design
concepts. All alternatives would be effective at treating wastewater to meet effluent quality objectives
and wet weather management needs while also protecting human health and the environment, with no
significant difference in impacts to natural, social/cultural, and technical environments. Lifecycle costs
are also similar. A review of the design concepts based on their ability to meet the Region’s objectives
was therefore undertaken. Based on this review, Expansion of Existing Facility Using the BNR Process
was selected as preferred, as it best aligned with the following Region objectives:

¢ Long term Sustainability: BNR reduces chemical addition and also offers the flexibility to operate
as a CAS facility. BNR has the potential for greater nitrogen removal through integrated
nitrification and denitrification.

e Community Acceptability: As a result of reduced chemical use and corresponding reductions in
chemical sludge, BNR will result in less truck traffic related to chemical deliveries and reduced
biosolids production for off-site disposal.

e Energy Efficiency and Reduce GHG Emissions: BNR uses less energy and reduces the amount of
chemicals hauled to the site. BNR also results in the lowest GHG emissions.

o Fiscal Responsibility: While all alternatives have similar lifecycle costs, BNR results in the lowest
operating cost.

E.4.2 Biosolids Management

E.4.2.1 Biosolids Market Assessment

To support the screening of solids treatment alternatives, a biosolids market assessment was
completed. The assessment summarized Ontario’s regulatory framework for biosolids management,
identified treatment processes and the associated products, and identified target markets and demand.
The assessment indicated that there are markets for beneficial land use, residual ash use, landfilling, and
co-management with municipal solid waste. However, the greatest market potential for the Region is
the agricultural market. The treatment/products and end users formed the basis for the screening of the
long list of solids treatment technologies.

E.4.2.2 Long List of Solids Treatment Technologies

Solids treatment technologies were grouped into seven (7) categories based on the products they
produced for beneficial land use. These categories are anaerobic digestion, anaerobic digestion with
thermal hydrolysis (THP) pretreatment, aerobic digestion, thermal drying, chemical stabilization,
composting, and thermal conversion (incineration). Based on screening using the criteria in Table E-2,
the following five (5) technologies were short listed for further evaluation:

e Conventional Mesophilic Anaerobic Digestion

e Thermal Hydrolysis Process (THP) followed by Mesophilic Anaerobic Digestion
e Direct Thermal Drying

e Advanced Alkaline Stabilization with Supplemental Heat or Acid

e Advanced Alkaline Stabilization with Supplemental Heat and High-Speed Mixing

Executive Summary 17



Clarkson WRRF EA - Executive Summary

@ -Plan CIM EZ BLACK & VEATCH GMBP File No. 719051
May 2023

E.4.2.3 Short List of Biosolids Management Design Concepts

Based on the selected treatment technologies, the biosolids end users and market assessment, the
following three design concepts were developed for the Clarkson WRRF, including:

1. Anaerobic Digestion and Dewatering Prior to Beneficial Use by Third-Party Management Firms
(Digestion/Dewatering Concept)

2. Thermal Hydrolysis Process (THP), Anaerobic Digestion, and Dewatering, Prior to Beneficial
Use by Third-Party Management Firms (THP Concept)

3. Direct Thermal Drying of Anaerobically Digested Biosolids, Prior to Third-Party Product
Distribution (Drying Concept)

Each alternative includes beneficial use of the biosolid products by third-party biosolids management
firms. The third-party firms would either land apply the product as part of an agricultural practice,
beneficially use the product for land reclamation, and/or market and distribute an end product that
meets the Canadian Food Inspection Agency (CFIA) registration requirements for fertilizer products.